
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Nb(Cb) Ti     Sn
1510290  SAE J403 1008              0.053  0.216  0.013  0.013  0.005  0.012  0.023  0.018  0.003  0.036  0.002  0.001  0.001  0.001
2510241  SAE J403 1008              0.064  0.194  0.005  0.012  0.020  0.013  0.019  0.018  0.003  0.028  0.002  0.001  0.001  0.004
2510297  SAE J403 1008              0.059  0.177  0.013  0.015  0.005  0.014  0.016  0.017  0.003  0.043  0.001  0.001  0.001  0.001
2510300  SAE J403 1008              0.044  0.185  0.016  0.015  0.010  0.021  0.016  0.019  0.003  0.040  0.002  0.001  0.001  0.001
455688   SAE J403 1008              0.062  0.190  0.017  0.014  0.010  0.020  0.030  0.020  0.002  0.039  0.002  0.001  0.001  0.001
5543383  SAE J403 1008              0.058  0.174  0.007  0.004  0.012  0.036  0.015  0.021  0.010  0.033  0.001         0.001  0.002
COLADA      Als      N2       B
1510290     0.036    0.0055   0.0003
2510241     0.027    0.0059   0.0003
2510297     0.043    0.0057   0.0004
2510300     0.040    0.0054   0.0003
455688      0.039    0.0059   0.0004
5543383     0.028    0.0051   0.0001
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA       NO.ROLLO        ESPESOR(Plg.)   DUREZA
1510290      8198115A        0.0299          48(RB)
1510290      8198116A        0.0299          51(RB)
2510241      8188072B        0.0747          55(RB)
2510297      8188144B        0.0478          54(RB)
2510300      8198114A        0.0299          50(RB)
2510300      8198114B        0.0299          50(RB)
2510300      8198112A        0.0359          53(RB)
2510300      8198112B        0.0359          53(RB)
455688       8198111A        0.0359          52(RB)
5543383      8193011B        0.0359          50(RB)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA       NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
1510290      8198115A        0.0299          36.0000      0000181257      000100          1002229937      22674
1510290      8198116A        0.0299          36.0000      0000181257      000100          1002229937      22674
2510241      8188072B        0.0747          48.0000      0000181257      000030          1002229937      22674
2510297      8188144B        0.0478          36.0000      0000181257      000060          1002229937      22674
2510300      8198114A        0.0299          36.0000      0000181257      000100          1002229937      22674
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA       NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
2510300      8198114B        0.0299          36.0000      0000181257      000100          1002229937      22674
2510300      8198112A        0.0359          36.0000      0000181257      000080          1002229937      22674
2510300      8198112B        0.0359          36.0000      0000181257      000080          1002229937      22674
455688       8198111A        0.0359          36.0000      0000181257      000080          1002229937      22674
5543383      8193011B        0.0359          48.0000      0000181257      000140          1002229937      22674
COLADA       NO.ROLLO        NORMA
1510290      8198115A        AH/5%
1510290      8198116A        AH/5%
2510241      8188072B        AH/5%
2510297      8188144B        AH/5%
2510300      8198114A        AH/5%
2510300      8198114B        AH/5%
2510300      8198112A        AH/5%
2510300      8198112B        AH/5%
455688       8198111A        AH/5%
5543383      8193011B        AH/5%
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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